


Ref # Part # Description Qty Context Note Foot Note

1 203692GS Control Panel Includes Decal

2 ----- Nut, Nylon (Purchase locally)

3 ----- Washer, M4 x 08 (Purchase locally)

4 ----- Screw, M6 x 16 (Purchase locally)

5 68759GS Outlet, 120/125V, 15/20a, Duplex

6 ----- Screw, Pan Head, M4x10 (Purchase locally)

7 203527GS Circuit Breaker, 15A

8 68867GS Outlet, 120/240V, 20a, Locking

9 ----- Screw, M3 x 06 (Purchase locally)

10 ----- Lock Washer (Purchase locally)

-- 205615GS Decal, Control Panel Parts Not Illustrated





Ref # Part # Description Qty Context Note Foot Note

1 205612GS Cradle Includes Items 20 & 21

2 203694GS Wire, Ground

3 ----- Washer, Lock, M8 Zinc Plated (Purchase locally)

4 ----- Hex Bolt, M8 x 30, Zinc Plated (Purchase locally)

5 791745 Kit, Fuel Line Cut to fit

6 204748GS Wing Nut

7 ----- Washer, Lock M8 (Purchase locally)

8 ----- HHCS, 5/16 - 24 (Purchase locally)

9 204735GS Absorber, Vibration

10 ----- SHCS, M8 x 30 (Purchase locally)

11 ----- HHCS (Purchase locally)

12 204772GS Assy, Alt

13 ----- Washer, M8, Zinc Plated (Purchase locally)

14 ----- Washer, Flat, M8 x 16 (Purchase locally)

15 ----- Hex Nut, M8, Zinc Plated (Purchase locally)

16 ----- Nut, M10 (Purchase locally)

17 -----
Washer, Lock, M10 Blk Zinc

Plated
(Purchase locally)

18 ----- Washer, Flat, M10 (Purchase locally)

19 83083GS Screen, Spark Arrest

20 B4986GS Decal, Ground

21 200310GS Decal, Warning, Exhaust

22 202997GS Decal, Warning CO

23 194984GS Decal, Warning Fuel

24 188333GS Decal, Warning Fuel Fill

25 94480GS Decal, Fuel Instructions

26 204740GS Wire End Seat

27 204741GS Wire End Seat, White

28 204736GS Pad, Plastic

29 ----- HHCS, M8 x 35 (Purchase locally)

30 ----- Washer, Flat, M8 x 16 (Purchase locally)

31 ----- Nut, Nylon M8, Zinc Plated (Purchase locally)

32 204737GS Quick Connector

33 204738GS Tube

34 204739GS Cap, Fuel

35 ----- Screw, M6 x 30 (Purchase locally)

36 ----- Washer, Flat, M6 x 24 (Purchase locally)

37 ----- Nut, M8 (Purchase locally)

38 204749GS Grommet, Tank



Ref # Part # Description Qty Context Note Foot Note

39 205614GS Assy, Tank, Fuel
Includes Items 22, 23, 24, 25

& 58

40 204744GS Gauge, Fuel

41 ----- Screw, M5 x 10 (Purchase locally)

42 ----- Nut, Nylon, M6 (Purchase locally)

43 204743GS Valve, Fuel

44 ----- HHCS, M6 1.0 x 12 with LW (Purchase locally)

45 ----- SHCS, M6 - 1 x 20 (Purchase locally)

46 697815 Gasket, Exhaust

47 188301GS Muffler

48 191785GS Bracket, Muffler

49 ----- Screw, M8 x 25 (Purchase locally)

50 204742GS Filter

51 204774GS Capacitor

52 204776GS Washer, Capacitor

53 ----- Nut, Nylon, M8 (Purchase locally)

54 204777GS Screw, Capacitor

55 204775GS Cover, Alt

56 204773GS Rubber

57 203705GS Flange, Alt

58 197797GS Decal, Fuel Shut Off

900 ----- Engine Contact Engine Manufacturer

204883GS Manual, Operator`s Parts Not Illustrated

BB3061BGS Oil Bottle Parts Not Illustrated

205613GS Kit, Decals, Service Parts Not Illustrated





Ref # Part # Description Qty Context Note Foot Note

1 204780GS Kit, Handle

2 204778GS Kit, Pad Vibration Mount

3 204779GS Kit, Wheel

4 204548GS Axle


